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CERTIFICATE NO.: E200807-0213-001540(5002660) O_WW‘HHT‘HOP\HWM L/C No. (P/0 No.) : 47L1-CA5661-TIFE(0801844)
A E 9 (’ $ a 7 :
COMMODITY E.R.W_STEEL PIPE mﬂ —.- Mnm>_._ m.nmm— Uﬁ—..u-.ﬂ CUSTOMER DUFERCO_SA
'EEE (F)Ml ot N © 7 ¥ A
SPECIFICATION AP1 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH_STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT N0 | Shpi = ¥ A % T T QUANTITY ) i
NO. | (BATCH NO.) ORDER SIZE ®op % 4 o ZFH(M/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
13 | (sraooa010)|  BBE 12 " X 0.375 "(3/8") X 6.120 N 59 361.080 M 26.504
26475 i Ll
14 (SHI5062070) BBE 12 X 0.250 "(1/4") X 6.120 M 1 6.120 N 0.307
1 26475 4 ik B
15 (SHI5062080) BEE 12 X 0.250 "(1/4") X 6.120 N 94 575.280 M 28.827
26474 4 i ! . i
16 | (sHi5062110)| BBE 12 X 0.250 "(1/4") X 6.120 M 823 5.036.760 M 252,392
THPACT
avorosTATIC | N v | Fls|c|rM|B|D|C|F|F|RF| ZINC COATING OMPOS TENSILE TEST
TEST clrrflola|O|EAlE[R|[R|L|L|EL TEST CHEMICAL COMPOSITION(S) (Gage Length : 50mm) ﬁvw 1ARD-| HEAT | PROTECTIVE
A BHER N _ R T
HEAT NO 5 see] R | 1 ) R e ; : #|e| D ; ool D | TENSILE | YIELD | E.L |ENE-|SHEAR TEST | MENT [ LINING
: t|laAN|T|K[B|DpE|L|T|H|I]|G]|RT]|WEIGHT OF g ) |c|si| Mn | P | S [cU|NI|CR|MO| V |CEQ E :
No. | (BATCH NO.) M L .._qn W M M _.”. M m_ E W w 7ZINC &W..M—_ ”M“ M%d N _wf STRENGTH| STRENGTH RGY | AREA
g B % 1 | e =
psi m U mm _H ! rm m C.S|ALK| ¢ 2 3 |2|z|2|2]3 ) SN aﬁ% PH
Tl G N |causs| +3 G 4| +5] +6 +7 sg |xg| Psi i 410 lould % +11
7% 30 MAX | 26 120 | 30 | 30 |40|40]40]| 15|80
SPEC MIN 60000 | 35000
13 26652 1240 |[G|6c]| 6 |6 G H [16]18] 61 [14] 5
(SHI5062010) P |15]18] 62 | 13| 6 [TR[ 1] 1|TR| 1 T| 69410 | 47790 | 40 G
p |17|17] 62 |16 4 | 1| 1|1 |R|1 W| 71845
14 26475 820 ¢lc| 6 la G H |16]19] 63 [14] 4
(SHI5062070) p |17]19] 62 (12| 6 | 1| 1| 1|R[1 T| 71540 | 52050 | 37 G
p |17]20] 63 |13| 3 |1|1|1]1]|1 W| 74690
15 26475 820 cglG| 6|6 G H |16]19] 63 | 14| 4
(SHI5062080) p |15|18] 64 [15| 5| 1]1]1f1]1 T| 72110 | 51910 | 38 G
p |17]19] 63 |13| 6| 1|1 [1|mR|1 W| 74974
16 26474 820 cle| 6|6 G H |16]19] 64 | 23] 4
(SHI5062110) p 18|20] 65 |21 5 |[1|1]1]|1]|1 T| 74530 | 53210 | 39 G
p | 17|20 63 [22| 4 |2 2|1|mR[1 W| 75302
N b1~ s12: 0 | DESCRIPTION OF GOODS : 1,400.329 MT (+/- 10 PCT.)PRIE ERW PIPES / GRADE: API 5L-B/ ASTM AS53B.GRADE:AP 5L-B/ ASTM AS3B.
0 | Refer To The Attached m PHYSICAL PROPERTIES SAME AS TENSTLE TEST & IMPACTEST.
T | Section Designation m
E

Surveyor

AND/OR MONETARY. PROBLEMS. FURTHERMORE, ANY

TWE 1EREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

. THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.

g E.KIM




